
making everyday smoother
FITTING INSTRUCTIONS

• Increased comfort • Better driveability • More safety

2006 - 07/2014
VB-SemiAir

COMFORT (EXPANSION) KIT

FOR SET: 1555370219 & VBSA-IVDXXC-01C

IVECO DAILY 35C-70C



2 V 1.1making everyday smoother

© 2015, VB-Airsuspension B.V.

Alle rechten voorbehouden. Niets uit deze uitgaven mag worden verveelvoudigd en/of openbaar gemaakt door 
middel van druk, fotokopie, microfi lm of op welke andere wijze dan ook, zonder voorafgaande schriftelijke 
toestemming van VB-Airsuspension B.V. Dit geldt ook voor de bijbehorende tekeningen en schema’s.

Alle Rechte vorbehalten. Vervielfältigung und/oder Veröffentlichung durch Nachdruck, Fotokopie, Mikrofi lm oder 
auf jede andere Art – auch auszugsweise – ohne vorherige schriftliche Genehmigung von VB Airsuspension ist 
nicht zulässig. Dies gilt auch für die zugehörigen Zeichnungen und Pläne.

All rights reserved. No part of this publication may be reproduced, stored in a retrieval system, or transmitted in 
any form or by any means, electronic, mechanical, photocopying, recording or otherwise, without the publisher’s 
prior consent. That does also count for the schemes and drawings.

Reproduction interdite. Toute reproduction, tout enregistrement dans une base de données ou toute transmission 
sous toute forme ou par tout moyen : électronique, mécanique, photocopie, enregistrement ou autre, de tout ou 
partie de cette publication, est formellement interdit(e) sans l’autorisation préalable de VB-Airsuspension B.V. Ceci 
est aussi valable pour les dessins et les schémas.



V 1.1 3making everyday smoother

Aandraaien Festziehen Tightening Serrer

Nm

130 Nm

Aandraaien met 
moment

Anziehen mit An-
zugsdrehmoment

Tightening with 
torque Couple de serrage

Advies Hinweis Advice Avis

Symbolen - Symbole - Symbols - Symboles

Montagetijd - Montagezeit - Fitting time - Temps de montage

1 - 2 Uur
1 - 2 Stunden
1 - 2 Hour
1 - 2 Heure

Kleurcodering - Farbecodierung - Colour coding - Codage couleur

Kleur / Farbe / 
Color / Couleur
Zwart / Schwarz / 
Black / Noir Rechts achter Hinten rechts Right rear Arrière à droite

Groen / Grün / 
Green / Vert Links achter Hinten links Left rear Arrière à gauche

Voertuig - Fahrzeug - Vehicle - Véhicule

Merk / Hersteller /
Make / Constructeur

Handelsbenaming / Handelsbezeichnung /
Trade name / Dénomination commerciale

Jaar / Jahr / 
year / Année

Iveco Daily

35C 11-13 (V) / (SV) / (D)
35C 15-17-21 (V) / (SV) / (D)

40C 11-13 (V) / (SV) / (D)
40C 15-17 (SV EEV)

40C 15-17-21 (V) / (D) / (TREKKER)
50C 15-17 (SV EEV)

50C 15-17-21 (V) / (D) / (TREKKER)
70C 15-17-21 (V EEV) / (ZB) / (D ZB)

2006 - 07/2014



4 V 1.1making everyday smoother

Installatie voorschriften

VB-SemiAir is ontwikkeld in twee versies, namelijk:
• een basisset
• een comfortset voor de camper (Comfort Set Camper)

De basisset bestaat onder andere uit twee luchtbalgen, luchtleidingen en twee externe vulventielen. De
twee externe vulventielen dienen naar de wens van de klant, ergens op of in het voertuig gemonteerd te
worden. Doormiddel van deze vulventielen kunnen de balgen op druk gebracht worden met behulp van
een externe luchtvoorziening.
De comfortset bestaat uit een basisset VB-SemiAir, een compressor en een bedieningspaneel. Het bedie-
ningspaneel wordt in het dashboard gemonteerd.

Deze montagehandleiding is met zorg samengesteld en behandelt de montage van de basisset en de
comfortset in een standaard voertuig. Bij de ontwikkeling van deze set, is gebruik gemaakt van standaard 
voertuigen. Het kan voor komen dat uw voertuig afwijkt van de afbeeldingen. Daarnaast kan het voor 
komen dat onderdelen niet op de aangegeven positie gemonteerd kan worden. In dit geval raden wij u aan 
om zelf een alternatieve positie voor de onderdelen te vinden.

Voorwaarde voor een alternatieve positie is dat de compressor en de onderdelen uit het bedieningspaneel
binnen afmetingen van het interieur moeten blijven (deze onderdelen dienen ten alle tijden droog te blijven).
De benodigde bevestigingsdelen voor het monteren of bevestigen van onderdelen dient men zelf te
vervaardigen.

Wanneer u de VB-SemiAir monteert, houd dan bij het monteren de volgende punten in acht:
• De kabels mogen niet op of over de accu heen gelegd worden.

• Bevestig de luchtleidingen:
 - om de 30 cm met een kabelbinder aan het voertuig. Let hierbij op dat de luchtleidingen niet
 kan gaan schuren, knikken of klapperen;
 -met een minimale bochtstraal van 8 cm;
 -met een afstand van minimaal 15 cm tot hete en/of bewegende delen.

• Er mogen in géén geval luchtleidingen, kabels of andere onderdelen aan de remleidingen van het voer-
tuig worden bevestigd.

• Monteer de luchtleidingen conform de kleurcodering gehanteerd door VB-Airsuspension.

• Overleg met de klant waar hij/zij de vulventielen gemonteerd wil hebben.

• Controleer altijd of de balgen bij maximale druk (pmax = 3,5 bar), rondom een vrije ruimte hebben van 
minimaal 1 cm.

VB-Airsuspension kan niet aansprakelijk gehouden worden voor schade voortvloeiende uit:
• het toepassen van een te hoge / lage luchtdruk in de balgen.

• het vervoeren van een belading, welke meer bedraagt dan door de voertuigfabrikant toegestaan.

• het niet monteren conform deze montagehandleiding.

Mits anders vermeld, zijn bouten en moeren standaard sterkteklasse 8.8.



V 1.1 5making everyday smoother

Wanneer een Comfort Set gemonteerd wordt, komen de vulventielen van de basisset
te vervalen. De vulventielen mogen in dat geval NIET gemonteerd worden.

J

KNm
1x Flensbout M6x16
1x Borgmoer M6
1x Sluitring M88 Nm

L

Montage compressor

1. Monteer de steun (J) aan de compressorsteun 
(K).

2. Demonteer het handschoenenkastje.

3. Monteer de steun (L) aan het dashboard.



6 V 1.1making everyday smoother

2x Bout M4x25
2x Borgmoer M4
2x Carrosserie sluitring M4
2x Sluitring M4

Nm 2x Flensmoer M5

3 Nm

Gebruik de aangegeven gaten.

4. Draai, aan de onderkant van het dashboad, de 
aangegeven kunststof dop iets los.

5. Monteer de compressorsteun. Schuif de com-
pressorsteun aan de achterkant achter de 
vloermat. Zorg ervoor dat de uitsparing op de 
kunststof dop rust.  

6. Monteer de compressorsteun aan de voorkant.



V 1.1 7making everyday smoother

Wanneer een Comfort Set gemonteerd wordt, komen de vulventielen van de basisset
te vervalen. De vulventielen mogen in dat geval NIET gemonteerd worden.

Montage bedieningspaneel

1. Demonteer het dashboardpaneel dat zich voor de 
zekeringskast bevindt.

2. Demonteer het dashboardbakje.

3. Maak een gat aan de achterkant van het dash-
boardbakje.



8 V 1.1making everyday smoother

2x Plaatschroef 3,9x13

4. Voer de kabelboom door het gat en monteer het 
bedieningspaneel.

5. Monteer het dashboardbakje terug in het dash-
board.

6. Demonteer het opbergbakje dat zich in het mid-
den van het dashboard bevindt.

7. Leg de kabelboom (van het bedieningspaneel) 
achter het dashboard langs, naar de compressor.
Leg ook de blauwe luchtleiding achter het dash-
boad langs, naar de compressor.



V 1.1 9making everyday smoother

Beschadig de kabels niet.

8. Leg kabelboom 1552200001 achter het dash-
board en vloermat, van de compressor naar de 
zekeringkast. 

9. Maak twee gaten (Ø 10 mm) in de doorvoertule. 
Deze bevindt zich op het schutbord, naast de 
rembekrachtiger. 

10. Knip een gedeelte van de beschermhoes van de 
kabelboom af (aan de kant van kabelogen).

11. Knip de rode en zwarte draad door, ongeveer 50 
cm van de kabelogen. Strip een stuk coating van 
de draden.



10 V 1.1making everyday smoother

Let op dat de coating van de kabels 
niet beschadigd is.  

Gebruik een elektronisch heteluchtpi-
stool.

12. Voer de twee draden door het gat in de doorvoer-
tule. 

13. Verbind de afgeknipte draden weer aan de kabel-
boom met behulp van de doorverbinders.

14. Verwarm de doorverbinder totdat er vloeistof uit 
de uiteinden komt. 

15. Tape de losse kabels in, tot ongeveer 5 cm onder 
de zekeringhouder.



V 1.1 11making everyday smoother

Nm 2x Flensmoer M6

6 Nm

M

N

16. Sluit de kabelboom aan op de accu. Monteer de 
zekering nog niet.
- Rood (2,5 mm2) op de positieve accupool.
- Zwart (2,5 mm2) op de negatieve accu pool.

17. Leid de groene en zwarte luchtleiding (die van de 
luchtbalg afkomen), door de doorvoertule, naar 
het bedieningspaneel.

18. Zet de luchtleidingen onder het voertuig vast met 
kabelbinders.

19. Dicht de doorverbinder af zodat er geen gas-
sen vanuit het motorcompartiment in de cabine 
kunnen komen.

Aansluiten bedieningspaneel

20. Sluit de blauwe luchtleiding aan op de compres-
sor.

21. Sluit de stekker van het bedieningspaneel (M) 
aan op de kabelboom. 

22. Sluit de stekker van de compressor (N) aan op de 
kabelboom.



12 V 1.1making everyday smoother

2x Luchtkoppeling Ø6 mm - Ø6 mm

23. Sluit met behulp van de koppelingen de groene 
en de zwarte luchtleidingen van de luchtbalgen 
aan op de corresponderende kleur luchtleidingen 
die van het bedieningspaneel komen.

24. Plaats de zekering.

25. Breng de balgen op druk, tot het voertuig op 
gewenste rijhoogte is.

26. Draai de u-bouten na. 

27. Controleer op luchtdichtheid van het systeem.

28. Monteer alle verwijderde delen terug. 

29. Plak de balgdruk sticker in de buurt van het 
bedieningspaneel.
Plak de sticker ‘zekering nabij de accu’ in de 
(buurt van de) zekeringkast.



V 1.1 13making everyday smoother

Montagevorschriften

VB-SemiAir wurde in zwei Versionen entwickelt:
• Basiskit
• Komfortkit für Wohnmobil (Comfort Set Camper)

Das Basiskit enthält zwei Luftbälge, zwei Füllventile und Luftleitungen. Die zwei Füllventile müssen Sie, in
Absprache mit dem Kunden, irgendwo am oder im Fahrzeug montieren. Mittels der Füllventile können Sie
oder Ihr Kunde die Luftbälge auf Druck bringen.

Das Komfortkit enthält das Basiskit, einen Kompressor und ein Bedienpanel. Das Bedienpanel kann im 
Armaturenbrett montiert werden.

Diese Montageanleitung ist mit großer Sorgvalt erstelt worden und behandelt die Montage der Zusatzluftfe-
derung. Zur Entwicklung dieses Satzes wurden Standard-Fahrzeuge verwendet. Es kann vorkommen das 
die Unterteile nicht an der angegebenen Position montierbar sind. Bitte suchen Sie, in diesem Fall, nach 
einer alternativen, geeigneten Position.

Bedingung für die alternative Position ist, dass die Komponenten im Innenraum des Fahrzeugs montiert
werden. Es ist wichtig, dass diese Bauteile nicht feucht werden. Sie müssen ggf. das notwendige
Befestigungsmaterial für die Montage selbst herstellen.

Beachten Sie bei der Montage:
• Die Kabel dürfen nicht über der Batterie liegen.

• Befestigen Sie die Luftleitungen:
 - Alle 30 cm mit einem Kabelbinder am Fahrzeug. Wichtig ist dass die Luftleitungen, so montiert
 werden dass die Luftleitungen nicht reiben, knicken oder anschlagen;
 - mit einem Radius von mindestens 8 cm;
 - mit einem Abstand von mindestens 15 cm zu heißen oder beweglichen Teilen.

• Es dürfen auf keinem Fall Leitungen, Kabel oder andere Teile an die Bremsleitungen des Fahrzeuges 
befestigt werden.

• Moniteren Sie die Luftleitungen gemäß Farbecodierung von VB-Airsuspension.

• Die Füllventile müssen in Absprache mit dem Kunden montiert werden.

• Wenn die VB-SemiAir montiert ist, kontrollieren Sie das Spiel um die Luftbälge bei maximalem Druck 
(pmax = 3,5 bar). Das Spiel muss minimal 1 cm sein.

VB-Airsuspension kann nicht haftbar gemacht werden für Schäden, die verursacht wurden durch:
• einen zu hohen / zu niedrigen Druck im Luftbalg.

• Überscheiden des zulässigen Gesamtgewicht des Fahrzeug.

• eine Montage abweichend von dieser Anleitung.

Sofern nicht anders angegeben, sind Schrauben und Muttern Festigkeitsklasse 8.8.



14 V 1.1making everyday smoother

Wenn ein Komfortkit montiert wird, benötigen Sie die Füllventile aus dem Basiskit nicht.

J

KNm
1x Flanschschraube M6x16
1x Sicherungsmutter M6
1x Verschlussscheibe M88 Nm

L

Montage Kompressor

1. Montieren Sie die Halterung (J) an den Kompres-
sor (K).

2. Demontieren Sie das Handschuhfach.

3. Montieren Sie die Halterung (L) an das Amartu-
renbrett.



V 1.1 15making everyday smoother

2x Schraube M4x25
2x Sicherungsmutter M4
2x Kotfl ügelscheibe M4
2x Verschlussscheibe M4

Nm 2x Flanschmutter M5

3 Nm

Benutzen Sie die angegebenen Bohrungen.

4. Lösen Sie, auf der Unterseite des Amarturen-
bretts, die angegebenen Kunststoffstopfen ein 
paar Umdrehungen.

5. Montieren Sie die Kompressorhalterung. 
Schieben Sie Rückseite der Kompressorhalte-
rung unter die Bodenmatte. Stellen Sie sicher das 
die Aussparung unter dem Kunststoffstopfen liegt. 

6. Montieren Sie die Vorderseite der 
Kompressorhalterung.



16 V 1.1making everyday smoother

Wenn ein Komfortkit montiert wird, benötigen Sie die Füllventile aus dem Basiskit nicht.

Montage bedienteil

1. Demotnieren Sie das Armarturenbrettpanel vor
der Sicherungsbox.

2. Demontieren Sie die Ablage.

3. Schneiden Sie ein Loch in die Ablage.



V 1.1 17making everyday smoother

2x Linsenschraube mit Flansch 3,9x13

4. Führen Sie das Kabel durch das Loch und mon-
tieren Sie das Bedienpanel.

5. Montieren Sie Ablage wieder in das Amarturen-
brett.

6. Demontieren Sie die Ablage in der Mitte des 
Amarturenbretts.

7. Verlegen Sie den Kabelbaum (für das Bedienpa-
nel) und die blaue Luftleitung hinter dem Amartu-
renbrett bis zum Kompressor. 



18 V 1.1making everyday smoother

Die Kabel nicht beschädigen.

8. Verlegen Sie den Kabelbaum 1552200001 hinter 
dem Amarturenbrett und unter dem Bodenmatte, 
von dem Kompressor bis zum Sicherungskasten.

9. Stanzen Sie zwei Bohrungen (Ø 10 mm) in die 
Spritzwanddurchführung Diese befi ndet sich an 
der Spritzwand nahe des Bremskraftverstärkers.

10. Schneiden Sie ein Stück der Kabelschutzhülle 
(auf der Seite der Kabelaugen) ein.

11. Trennen Sie das rote und das Schwarze Kabel 
bei etwa 50cm von den Kabelaugen. Die Enden 
bitte abisolieren.



V 1.1 19making everyday smoother

Stellen Sie sicher das die Kabelisolie-
rung nicht beschädigt ist.

Benutzen Sie eine Heißluftpistole.

12. Verlegen Sie die Kabel durch die Bohrungen in 
der Spritzwanddurchführung.

13. Verbinden Sie die Kabel wieder mit Hilfe der 
Duraseal Verbinder.

14. Erhitzen Sie den Duraseal Verbinder bis an den 
Enden Flüssigkeit austritt.

15. Schützen Sie die losen Kabel mit Isolierband, ca. 
5 cm unter dem Sicherungsträgern.



20 V 1.1making everyday smoother

Nm 2x Flanschmutter M6

6 Nm

M

N

16. Schließen Sie das Speisekabel an die Batterie 
an. Legen Sie die Sicherung noch nicht ein.  
- Rotes Kabel an den Pluspol.
- Schwarzes Kabel an den Minuspol.

17. Verlegen Sie die grüne und schwarze Luftleitung 
(von den Luftfederbälgen), durch die Spritzwand-
durchführung bis zu dem Bedienpanel.

18. Befestigen Sie die Luftleitungen am Fahrzeug mit 
Kabelbindern.

19. Dichten Sie die Spritzwanddurchführung gut mit 
Dichtmittel ab, damit keine Gase aus dem Motor-
raum in die Fahrzeugkabine gelangen können.

Anschluß Bedienpanel

20. Schließen Sie die blaue Luftleitung an den Kom-
pressor an.

21. Schließen Sie den Stecker des Bedienpanels (M) 
an den Stecker des Speisekabels.

22. Schließen Sie den Stecker des Kompressors (N) 
an den Stecker des Speisekabels.



V 1.1 21making everyday smoother

2x Luftkupplung Ø6 mm - Ø6 mm

23. Schließen Sie (mittels die Luftschlauchkupplung) 
die grüne und die schwarze Luftleitung vom 
Bedienpanel an die entsprechende Farbe der 
Balgfedern an. 

24. Setzen Sie die Sicherung ein.

25. Bringen Sie die Luftfedern auf den Luftdruck, bis 
die gewünschte Fahrhöhe erreicht ist.

26. Ziehen Sie die Bügelschrauben an. 

27. Kontrollieren Sie die Dichtigkeit des Systems.

28. Montieren Sie alle ausgebauten Teile zurück.

29. Kleben Sie die Luftfederdruckaufkleber in die 
Nähe vom Manometer.
Bitte den Aufkleber `Sicherung nah der Batterie‘ 
in den (oder nähe) von den Sicherungskasten 
aufkleben.



22 V 1.1making everyday smoother

General fi tting regulations

The VB-SemiAir is developed in two versions:
• basic kit
• Comfort Set Camper

The basic kit consists among other things of two air springs, two external air valves and air tubes. The two 
air valves should be mounted to or inside the vehicle, according to the wishes of the customer. By meaning 
of an external air supply, it is possible to change the pressure in the air springs.

The Comfort Set consists among other things of the basic kit VB-SemiAir, a compressor and a control 
panel.The control panel can be fi tted in the dashboard.

This manual has been carefully composed and contains the procedure of fi tting the VB-SemiAir kit to a 
standard vehicle. Because standard vehicles are used during development, it is possible that your vehicle 
deviates from the picture shown in the instructions. In some cases it will not be possible to fi t some parts to 
the indicated positions. In those cases we suggest you fi nd an alternative position for the parts. 

Condition for a alternative position is that the parts are fi tted inside the interior. The parts used in this set
are not designed for operation in moist environment. Parts needed for positioning the parts, need to be
fabricated by the installer.

When fi tting a VB-SemiAir, please consider the following;
•  Do not route the cables over or attach the cables to the battery.

• Attach the air lines:
 - Every 30 cm with a cable-tie to the vehicle. Make sure that the air tubes cannot abrade, over- 
 bending or chatter;
 - with a minimum bending radius of 8 cm;
 - with a distance of minimal 15 cm to hot or moving parts.

• Connecting electrical cables, air tubes or other parts to brake lines is strictly prohibited.

• Fit the air tubes accordingly the colour coding used by VB-Airsuspension.

• Consult with the customer, to select a position for the air valves.

• When the kit is fi tted to the vehicle, ensure that the bellows have a minimum clearance of at least 1 cm 
when pressurised to the maximum pressure (pMAX = 3.5 bar).

VB Airsuspension will not be held liable for damages resulting from:
• To much / little pressure in the bellows.

• Excessive load, higher then prescribed by the vehicle manufacture.

• Installation, not according to this fi tting instruction.

When the strength class of bolts are not specifi ed in the text, these bolts are strength class 8.8.



V 1.1 23making everyday smoother

When the Comfort Kit is mounted to the vehicle, it is not alowed to implement the
fi lling valve in to the system.

J

KNm
1x Flange bolt M6x16
1x Lock nut M6
1x Washer M88 Nm

L

Mounting compressor

1. Mount the support (J) to the compressor bracket 
(K).

2. Disassemble the glove box.

3. Mount the bracket (L) to the dashboard.



24 V 1.1making everyday smoother

2x Bolt M4x25
2x Lock nut M4
2x Sheet-metal ring M4
2x Washer M4

Nm 2x Flange nut M5

3 Nm

Use the indicated holes.

4. Unscrew, on the underside of the dashboad, the 
indicated plastic carp a couple of turns. 

5. Mount the compressor bracket. Slide the back 
side of the compressor bracket behind the fl oor 
mat. Make sure that the recess sits on the plastic 
cap.

6. Mount the front of the compressor bracket.



V 1.1 25making everyday smoother

When the Comfort Kit is mounted to the vehicle, it is not alowed to implement the
fi lling valve in to the system.

Mounting control panel

1. Disassemble the dashboardpanel that is in front 
of the fuse box.

2. Disassemble the dashboard tray.

3. Cut a hole on the back of the dashboard tray. 



26 V 1.1making everyday smoother

2x Round-head screw with fl ange
     3,9x13

4. Feet the cable tree through the hole and mount 
the control panel.

5. Mount the dashboad tray back in the dashboard.

6. Disassemble the accessory box, that is in the 
centre of the dashboard.

7. Route the cable tree (of the control panel) behind 
the dashboard to the compressor. Also route the 
bleu air tube behind the dashboard to the com-
pressor.



V 1.1 27making everyday smoother

Don’t damage the cables.

8. Route cable tree 1552200001 behind the dash-
board and fl oor mat, from the compressor to the 
fuse box. 

9. Stamp two holes (Ø 10 mm) in the bulkhead 
coupling. The bulkhead coupling sits on the 
bulkhead, near the brake servo. 

10. Cut a part of the cable jacket (on the side of the 
cable eyes).

11. Cut the red and black wire, about 50 cm from 
the cable eyes. Strip a piece of coating from the 
cables. 



28 V 1.1making everyday smoother

Make sure the coating of the wires isn’t 
damaged.  

Use a hot-air gun

12. Feed the two wires through holes in the bulkhead 
coupling. 

13. Reconnect the cut wires to the cable tree using 
the duraseal connecter.

14. Heat the duraseal connecter until a liquid comes 
out of the ends.

15. Protect the loose cables with tape, to about 5 cm 
below the fuse holder.



V 1.1 29making everyday smoother

Nm 2x Flange nut M6

6 Nm

M

N

16. Connect the cables to the battery. Don’t install the 
fuse yet.
- Red to the positive battery terminal.
- Black on to the negative battery terminal.

17. Route the green and black air tubes (from the air 
springs), through the bulkhead coupling, to the 
control panel.

18. Attach the air tubes to the vehicle with tie-wraps.

19. Seal the bulkhead coupling to prevent fumes pas-
sing from the engine compartment to the cabin.

Connecting control panel

20. Connect the bleu air tube to the compressor.

21. Connect the contact plug of the control panel (M) 
to the cable tree.

22. Connect the contact plug of the control panel (N) 
to the cable tree.



30 V 1.1making everyday smoother

2x Air coupling Ø6 mm - Ø6 mm

23. Connect the green and black air tubes from the 
control panel to the air tubes from the air springs.

24. Insert the fuse.

25. Pressurize the air springs until the vehicle is at 
the desired ride height.

26. Thighten the u-bolts. 

27. Check the system for air leakage.

28. Remount the disassembled parts.

29. Paste the air spring pressure sticker somewhere 
visible and obvious.
Paste the sticker ‘Fuse near battery’ near (or in) 
the fuse box.



V 1.1 31making everyday smoother

Préconisations générales

VB-SemiAir a été développé en deux versions:
• Le kit de base
• Le kit confort camping car (Comfort Set Camper)

Le kit de base contient deux coussins d’air, des conduites d’air et deux valves de gonfl age. Les deux valves 
sont à monter sur un endroit souhaité par le client. Les coussins d’air sont à mettre en pression avec les 
valves avec un équipment d’air externe.

Le kit confort contient le kit de base VB-SemiAir, un compresseur et un panneau de contrôle. Le panneau 
de contrôle se monte dans le tableau de bord.

Etant donné que nous avons utilisé un véhicule en défi nition standard pour développer le système, il est 
possible que votre véhicule diffère sensiblement des photos montrées dans la notice. Il est possible que 
des pièces ne peuvent pas être montées à la position indiquée. Le cas échéant nous vous demandons de 
trouver un emplacement alternatif.

Il est obligatoire qu’une position alternative pour les pièces se trouve dans l’intérieur du véhicule. Les 
pièces utilisées dans ce kit ne sont pas conçues pour un fonctionnement dans un environnement humide. 
Le cas échéant, les pièces de fi xation seront à préparer par l’installateur lui-même.

En installant un VB-SemiAir soyez vigilant aux points suivants:
• Ne pas passer les câbles au-dessus de la batterie, ne les fi xez pas à la batterie.

• Fixer les conduites d’air:
 - Au véhicule avec un collier rilsan tous les 30 cm. Veillez que les conduites d’air ne puissent se               
 briser ou frotter;
 - Avec un rayon de courbure minimum de 8 cm;
 - Avec une distance de 15cm des pièces chaudes ou en mouvements.

• Il est strictement interdit de raccorder des câbles électriques ou des conduites d’air aux conduites de 
freins.

• Poser les conduites d’air conformément au code de couleur de VB-Airsuspension.

• Validez avec le client la position souhaitée des valves de gonfl age (uniquement pour le kit de base).

• Veillez que les coussins d’air puissent se dilater de 1 cm au minimum avec une pression maximale de 
(pmax = 3,5 bar).

VB-Airsuspension décline toute responsabilité pour les cas résultants de:
• d’une pression trop haute / faible.

• d’une charge trop lourde.

• un montage du kit incorrect.

Si la classe des vis n’est pas spécifi ée dans le texte elle est de 8.8.



32 V 1.1making everyday smoother

En montant le kit confort il est interdit de intégrer les valves de gonfl age dans le
système.

J

KNm
1x Boulon bourrelet M6x16
1x Écrou autofreiné M6
1x Rondelle M88 Nm

L

Montage compressor

1. Monter le support (J) au support du compresseur 
(K).

2. Démonter la boite aux gants. 

3. Monter le support (L) au tableau de bord.



V 1.1 33making everyday smoother

2x Boulon M4x25
2x Écrou autofreiné M4
2x Anneau de carrosserie M4
2x Rondelle M4

Nm 2x Écrou a embase cantree M5

3 Nm

Utiliser les orifi ces indiqués.

4. En-dessous le tableau de bord, desserrer 
quelques tours la chape indiquée.

5. Monter le support du compresseur. Glisser le 
support du compresseur derrière le paillasson. 
Veillez que l’encoche se trouve au-dessus la 
chape. 

6. Monter le support du compresseur à l’avant.



34 V 1.1making everyday smoother

En montant le kit confort il est interdit de intégrer les valves de gonfl age dans le
système.

Montage panneau de contrôle

1. Démonter la partie du tableau de bord  devant la 
boite à fusibles.

2. Démonter la cuvette.

3. Faire un trou dans la cuvette. 



V 1.1 35making everyday smoother

2x Vis à tête bombée avec rondelle
     3,9x13

4. Guider le faisceau par le trou et monter le pan-
neau de commande.

5. Remonter la cuvette.

6. Démonter la cuvette au milieu de tableau de 
bord.

7. Guider le faisceau (de panneau de commande) 
derrière le tableau de bord vers le compresseur, 
ainsi que la conduite d’air bleue. 



36 V 1.1making everyday smoother

Veiller à ne pas endommager les fi ls.

8. Guider le faisceau 1552200001 derrière  le 
tableau de bord et paillasson du compresseur 
vers la boite à fusibles.

9. Faire deux trous (Ø 10 mm) dans le passe-câble. 
Il se trouve dans le panneau transversal à côté 
du amplifi cateur de frein.

10. Couper une partie du gain de faisceau (côté 
cosses).

11. Couper les fi ls rouge et noir à environ 50 cm des 
cosses. Nuder les fi ls.



V 1.1 37making everyday smoother

Veiller que la protection des fi ls n’est 
pas endommagée.

Utiliser un sèche-cheveux.

12. Guider les deux fi ls par le passé-câble.

13. Rebrancher les fi ls coupés au faisceau à l’aide 
des connecteurs.

14. Chauffer le connecteur jusqu’au liquide vient des 
embouts.

15. Protéger les fi ls jusqu’au 5 cm en-dessous le 
porte fusible.



38 V 1.1making everyday smoother

Nm 2x Écrou a embase cantree M6

6 Nm

M

N

16. Brancher le câble d’alimentation à la batterie. Pas 
encore installer le fusible.
- Rouge vers la borne de batterie positive.
- Noir vers la borne de batterie négative.

17. Guider les conduites d’air verte et noire (venant 
des coussins d’air) par le passe-câble vers le 
panneau de contrôle.

18. Attacher les conduites d’air au véhicule.

19. Pour éviter que des gaz peuvent rentrer dans la 
cabine, étancher le passe-câble. 

Brancher panneau de contrôle

20. Brancher la conduite d’air bleue au compresseur.

21. Brancher le connecteur du panneau de contrôle 
(M) au faisceau de câbles.

22. Brancher le connecteur du compresseur (N) au 
faisceau de câbles.



V 1.1 39making everyday smoother

2x Raccord d’air Ø6 mm - Ø6 mm

23. A l’aide des raccords brancher la conduite verte 
et noire (coussin d’air) à la conduite correspon-
dante venant du panneau de contrôle.

24. Installer le fusible.

25. Mettre les coussins d’air à pression, jusqu’à ce 
que le véhicule est atteint la position souhaitée.

26. Serrer les brides.

27. Vérifi er après 30 minutes si la pression dans les 
coussins d’air est stable.

28. Remonter tous les pièces démontées.

29. Coller l’autocollant avec la pression du coussin 
d’air proche du panneau de contrôle. 
Apposer l’autocollant ‘fusible près de la batterie’ 
dans la boite à fusibles.



730155011125-ALL V1.1

VB-Airsuspension is producing, as one of the few European manufacturers, a very broad range of different (air)-suspension systems. From reinforced 

coil springs, semi-air-suspension systems, up to complete full air-suspension systems, we provide solutions for customers with different vehicle 

types, like ambulances, minibuses, car transporters, motorhomes, etc.  Now you can see why more and more commercial vehicle body manufacturers 

specify  VB-Airsuspension on their vehicles.

WWW.VBAIRSUSPENSION.COM


